

BSP HEALTH APPROVED MEDICATION LIST

		Drug Name	Form	Strength
1. Analgesics, Antipyretics and Related Agents				
1.1	Non Opioids	Aspirin	tab	300mg
		Colchicine (Colgout)	tab	500mcg
		Ibuprofen	tab	200mg 400mg
		Indomethacin	cap	25mg
		Paracetamol	tab	500mg
		Paracetamol	elixir	120mg/ 5ml
		Paracetamol Double Strength	elixir	240mg/ 5ml
		Panadeine Forte	Tab	500mg/ 30mg
		Codral Cold and Flu	tab	n/a
		Dinac – P	tab	500mg/ 50mg
		Piroxicam	cap	20mg 10mg
		Naproxen (Naprosyn)	tab	250mg 500mg
		Diclofenac (voltaren suppository)	tab & supp	50mg 75mg 100mg 100mg supp
		Mefenamic Acid (Ponstan)	cap	250mg
		Ketoprofen (Oruvail)	cap	200mg
		Celecoxib	tab	200mg 100mg
		Meloxicam	tab	7.5mg 15mg
		Allopurinol	tab	100mg
2. Antiallergics and drugs used in Anaphylaxis				
		Dexamethasone	tab	500mcg 4mg
		Prednisolone	tab	1mg 5mg 20mg
		Promethazine (Phenergan)	tab	10mg
		Promethazine	tab	25mg
		Promethazine	elixir	1mg/ml
		Diphenhydramine (Benadryl)	elixir	12.5mg/5ml
	Non drowsy antihistamine	Loratadine	tab	10mg
		Loratadine	elixir	5mg/ml
		Cetirizine	tab	10mg
3. Antiepileptics – Maintenance dosage not covered. Only initial supply upon first diagnosis is covered (1 month only)				
	Antiepileptics	Carbamazepine	tab	200mg
		Phenobarbitone	tab	15mg – 30mg
		Phenytoin	tab	50mg – 100mg
		Sodium Valproate	elixir	200mg/5ml
		Sodium Valproate	tab	200mg
		Clonazepam	tab	0.5mg
4. Anti-infective Drugs				
4.1	Intestinal Anthelmintics	Mebendazole	tab	100mg
		Pyrantel Embonate	elixir	50mg/1ml
		Albendazole	tab	400mg
4.2	Penicillins	Amoxicillin	cap	250mg

BSP HEALTH APPROVED MEDICATION LIST

		Amoxicillin	susp	500mg 125mg/ 5ml 250mg/ 5ml
		Amoxicillin/ Clavulanic acid	tab/susp	500mg/ 125mg 250mg/ml 125mg/ 5ml
		Flucloxacillin	susp	250mg/ 5ml
		Flucloxacillin	cap	250mg 500mg
		Penicillin-V (Cilicaine)	tab	250mg
		Penicillin-V	syrup	125mg/ 5ml 250mg/ 5ml
		Clarithromycin	tab	250mg
		Chloramphenicol	cap	250mg
		Metronidazole	tab	200mg 400mg
		Nitrofurantoin	tab	50mg 100mg
		Cefaclor	cap	250mg
		Cefaclor Slow Release (SR)	tab	375mg
		Ciprofloxacin	tab	250mg 500mg
		Norfloxacin	tab	400mg
		Tinidazole	tab	500mg
		Roxithromycin	tab	150mg 300mg
		Cephalexin	cap	250mg 500mg
		Cefaclor	susp	125mg/ 5ml 250mg/ 5ml
		BNP	cream	N/A
		Antiseptic	cream	N/A
		Mupirocin	cream	2% w/w
		Antibiotic	oint	n/a
		Ceftriaxone IV	inj	
5. Other Antibacterial				
		Cefaclor (Repeated)	tab	375mg
		Co-trimoxazole	tab	480mg
		Ciprofloxacin	tab	500mg
		Co-trimoxazole	susp	240mg/ 5ml
		Doxycycline	cap	100mg
		Erythromycin	tab	250mg
		Erythromycin	susp	125mg/ 5ml
		Nitrofurantoin	tab	100mg
		Tetracycline	cap	250mg
		Trimethoprim	tab	300mg
5:1	Antiviral	Acyclovir	tab	200mg 400mg
5.2	Antifungal	Griseofulvin	tab	125mg 500mg
		Ketoconazole	tab	200mg
		Nystatin	susp	100,000u/ml
		Fluconazole	cap	150mg
		Terbinafine	tab	250mg
6. Antimigraine drugs (long term – only initial supply upon first diagnosis is covered (1 month only))				
		Aspirin	tab	300mg
		Metoclopramide	tab	10mg
		Paracetamol	tab	500mg

BSP HEALTH APPROVED MEDICATION LIST

		Cafergot	tab	1mg
		Sandomigran	tab	0.5mg
	NSAIDs	Already in section one of this document		
		Propranolol (Inderal)	tab	10mg 40mg
7. Anti-anemia Drugs (long term – only initial supply upon first diagnosis is covered (1 month only))				
		Ferrous Sulphate	tab	200mg
		Fefol	cap	
		Folic Acid	tab	5mg
8. Anti-coagulants and Antagonists (long term – only initial supply upon first diagnosis is covered (1 month only))				
		Warfarin Sodium	tab	5mg 3mg 1mg
9. Antithrombotic Drugs. Only initial supply upon first diagnosis is covered (1 month only)				
		Aspirin	tab	100mg 300mg
10. Antianginal Drugs				
		Atenolol	tab	50mg 100mg
		Glyceryl Trinitrate	tab	600mcg
		Isosorbide Dinitrate/mononitrate	tab	10mg 60mg
		Propranolol	tab	40mg
		Verapamil	tab	40mg
11. Antiarrhythmic Drugs				
		Propranolol	tab	40mg 10mg
		Verapamil	tab	40mg
12. Antihypertensive Drugs				
		Atenolol	tab	50mg
		Hydrochlorothiazide	tab	50mg 25mg
		Hydralazine	tab	25mg
		Enalapril	tab	5mg 10mg
		Methyldopa	tab	250mg
		Nifedipine	cap	10mg
		Nifedipine-SR	tab	20mg
		Propranolol	tab	40mg 10mg
13. Drugs used in Heart Failure				
		Captopril	tab	12.5mg
		Digoxin	tab	62.5mcg 250mcg
14. Antifungal Agents				
		Econazole	cream	1%
		Whitfields	ointment	
		Whitfields	lotion	strong
		Neomycin	ointment	1%
		Clotrimazole	cream	1% w/w
		Miconazole	cream	2% w/w
		Tincture - Clotrimazole	Tincture	
		Silver Sulfadiazine	cream	1%
15. Anti-inflammatory and Anti-pruritic Drugs				
		Betamethasone	cream	0.1%
		Betamethasone	ointment	0.1% w/w

BSP HEALTH APPROVED MEDICATION LIST

		Betamethasone	lotion	0.1%
		Calamine	lotion	
		Hydrocortisone	cream	1%
		Dermol	cream/oint	0.05% w/w
		Scaboma	cream	1%
			lotion	1%
		Benzyl Benzoate	lotion	25% w/v
		Permethrin	cream	5%
		Topical anorectal		
		Anusol	oint supp	
		Proctosedyl	oint supp	
		Ultraproct	oint supp	
		Zinc Oxide	oint	15% w/w
		Lyndem Permethrin	cream	5% w/w
		Bactroban	cream	2% w/w
16. Keratoplastic and Keratolytic Agents				
		Coal tar	oint (combination)	EgoPsoryl TA
17. Scabicides and Pediculicides				
		Benzyl Benzoate	lotion	25%
		Benhex	cream	1% w/w
	One dose only	Permethrin	cream	5% w/w
18. Other Dermatological Preparations				
		Magnesium Sulphate	paste	47.76 % w/w,
19. Diuretics. Only initial supply upon first diagnosis is covered (1 month only)				
		Acetazolamide	tab	250mg
		Frusemide	tab	40mg 500mg
		Hydrochlorothiazide	tab	50mg 25mg
		Spirolactone	tab	25mg
20. Gastrointestinal Drugs				
	Antacids and Other Related Drugs			
		Magnesium Trisilicate	mixt	
		Gaviscon	susp	
		Gaviscon	tab	Pack of 24
		Ranitidine	tab	300mg 150mg
		Omeprazole	cap	20mg
21. Antiemetic Drugs				
		Prochlorperazine	tab	5mg
		Promethazine	tab	10mg
		Metoclopramide	tab	10mg
		Metoclopramide	elixir	1mg/ml
22. Anti-Haemorrhoidal drugs				
		Hamamelis	oint	
23. Anti-Inflammatory Drugs (long term use not covered)				
		Sulfasalazine	tab	500mg
		Methotrexate	tab	2.5mg
24. Cathartic Drugs				
		Bisacodyl	supp	10mg
		Agarol Liquid	Elixir	
		Bisacodyl	tab supp	5mg 10mg
		Coloxyl	tab drops	100mg/ml
25. Antidiarrhoeal Drugs				
		Diphenoxylate /Atropine	tab	2.5mg/25mcg
		Oral Rehydration Salt	sachets	

BSP HEALTH APPROVED MEDICATION LIST

		Loperamide	cap	2mg
26. Insulin and Other Antidiabetic Agents – Maintenance Dosage not covered. Only initial supply upon first diagnosis is covered (1 month only)				
		Glibenclamide	tab	5mg
		Metformin	tab	500mg
		Glipizide	tab	5mg
		Timolol	eye drop	0.25%
		Timolol	eye drop	0.5%
27. Gynaecological				
		Clotrimazole Vag cream Clotrimazole Vag pessary (Canesten)	cream pessary	1% w/w 500mg
27.1. Topical Vaginal Drugs				
		Clotrimazole (Canesten)	cream	6-day pessary
		Norethisterone	tab	5mg
28. Anti-Asthmatic Drugs (discon't). Only initial supply upon first diagnosis is covered (1 month only)				
		Flixotide	inhaler	50mcg
		Flixotide junior /Flixotide	inhaler	125mcg
		Salbutamol	tab	4mg
		Salbutamol	inhaler	100mcg
		Salbutamol	elixir	2mg/5ml
		Atrovent	Inhaler	20 mcg/dose
29. Anti-Tussives				
		Pholcodine Linctus	elixir	1mg/ml
30. Antihistamines				
		Promethazine	tab	10mg
		Promethazine	elixir	1mg/ml
Preparations correcting water, Electrolyte and acid base balance and others.				
		Oral Rehydration salts	sachets	
		Potassium Citrate	mixt	20%
		Potassium Chloride	tab	600mg
32. ENT and Oropharyngeal Preparations				
		Cerumol	ear drop	
		Chloramphenicol	eye drop eye oint ear drop	0.5% 1% w/w 5%
		Kenacomb	ear drop	N/A
		Locacorten Vioform	ear drop	1%
		Otodex	ear drop	N/A
		Betamethasone	eye/ear drops	0.1%
		Betamethasone neomycin	eye/ear drops	
		Tetracycline	eye oint	0.01%
		Xylometazoline	nasal drop	1%
		Alanase	nasal drop/nasal spray	50mcg
		Candid	ear drop	1%
		Gentamicin	eye/ear drop	0.3% w/v
		Tetracycline	eye oint	Repeated
Preparations				
		Benzoin Tincture Compound	inhalation	
		Alanase	nasal spray	100mcg/dose
		Ephedrine	nasal drop	0.25%
33. Antispasmodics				
		Hyoscine (Buscopan)	Tablets	10mg

BSP HEALTH APPROVED MEDICATION LIST

34. Diuretics. Only initial supply upon first diagnosis is covered (1 month only)				
		Frusemide	tab	40mg 500mg
		Acetazolamide	tab	250mg
35. Antipsychotic Agents. Only initial supply upon first diagnosis is covered (1 month only)				
		Amitriptyline	tab	25mg
		Chlorpromazine	tab	25mg
		Diazepam	tab	5mg 10mg
		Fluoxetine Hcl	tab	20mg
36. Anti-emetics				
		Prochlorperazine	tab	5mg
37. Antiviral Agents				
		Acyclovir	oint cream	5% w/w
	Only on application with Dr's report	Acyclovir	tab	200mg 400mg 800mg
38. Cough Mixtures				
		Pholcodine	syrup	100ml
		Pholcodine Forte	syrup	100ml
		Ammonia Senega	mixt	100ml
		Benadryl dry cough	elixir	1mg/ml
		Benadryl chesty	elixir	
		Gees Linctus	Elixir	100ml
		Benadryl original	Elixir	
		Vifex	Elixir	100ml
		Benadryl chesty + nasal congestion	Elixir	
		Benadryl dry + nasal congestion	elixir	
		Bromohexine (bisolvon)	tab mixt	
39. Antihistamines				
		Loratadine	Tab	10mg
		Polaramine	tab syrup	2mg 2mg/5ml
40. Decongestants				
		Pseudoephedrine (Sudafed)	tab	60mg
		Cold and Flu (Codral)	tab	Repeated
41. Others. Long term supply not covered				
		Thyroxine	tab	50mcg 100mcg

***** End of Document *****